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Uso of Test Ropant

TEST RESULTS

REQUIREMENT | OBSERVATION/RESULTS
53 WHOLE FOOTWEAR
5.3.2.3 Impac! resistance of safety foobwear Lef Right
Size 44: 14.5 mm (min. clearance) Size 44 16.10mm | 15.60 mm | Pass
Size 44:  14.5 mm (min. clearance) Size 44 17.00 mm | 17.40 mm | Pass
Size 47: 150 mm (min. clearance ) Size 47 1750 mm | 1540 mm | Pass
The loecap shall nol develop any cracks.
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Figure 1: Pholo of outsole Brand DING GU




